MANUFACTURED BY:
Backyard Discovery

BaCKYa rd 3305 Airport Drive, Pittsburg, KS 66762

800-856-4445

DISCOVERY

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 0800-567-8990

SPRUCE HOLLOW

Swing Set
Model # 2400351

The assembly manual must be retained
since it contains important information

2 WARNING

A R) Adult Assembly Required.

K0-3LF Not suitable for children under 36 months due to small parts.
~— FOR DOMESTIC USE ONLY. INTENDED FOR OUTDOOR USE.

CAN ICES-003 (B)/NMB-003(B)

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your set, or to order replacement parts
Para obtener instrucciones en espariol, visite www.backyarddiscovery.com

EASY STEP-BY-STEP
3D INTERACTIVE INSTRUCTIONS

I
.Appsmre

INS-2400351-A-SPRUCE HOLLOW-ENG 11/14/25



Owner's Manual - Basic Setup Dimensions & Assembly Notes

Place the set on level ground, not less than 6'-7" [2007 mm] from any structure or obstruction such as
a fence, garage, house, overhanging branches, laundry lines, or electrical wires.

While assembling unit, take time before and after each phase to make sure fort is level. If fort is not level, assembly will be difficult and

improper assembly may result. Extra care must be taken to insure the fort is square.
The safe play area refers to a zone extending 6'-7" (2007 mm) beyond the play product on all sides, including the space above the play

product.

SAFE PLAY AREA DIAGRAM

28'-7 3/4"
[8730 mm]

fa——15'-53/4" ———=

[4716 mm]

13'-1 3/4" 26'-3 3/4"
[4008 mm] [8022 mm]
—— 6!_7" |l GROUND
[2007 mm] DIMENSIONS
6!_7"
[2007 mm]
SAFE PLAY AREA ‘
SAFE PLAY HEIGHT
16'-7 1/4"
[5058 mm]
AN
2 MAXIMUM FALL HEIGHT
10'- 1/4" dILIE
[3051 mm] =
li 6'-2 3/4"
=\ 5 [1899 mm]
21D ;
} } \

General Information:

Your set has been designed and engineered for children only and for residential use only.
A maximum of 150 Ibs. per child is recommended for play activities designed for individual use.
A maximum of 120 Ibs. per child is recommended for play activities designed for multiple child use.

A maximum of 11 children is recommended for this swing set.



OWNER'S MANUAL - PARTS IDENTIFICATION

Wood Components (Not to Scale)

[ ]

EB10 MOUNTING BLOCK - W4L21007
(x2) 1 3/8"x3"x4 3/4" (36x76x120)

o o o o

EG77 ANGLE BRACE - W4L21023
(x2) 13/8"x3 1/4"x74 3/8" (36x84x1890)

o o o o }

GG71 SWING BEAM SUPPORT - W4L21021
(x1) 3 1/4"x3 1/4"x49 5/8" (84x84x1260)

) I I I I T, \

GJ74 SWING BEAM EXTENDED - W4L21025
(x1) 3 1/4"x5 5/8"x89 1/2" (84x144x2274)

HB01 GROUND BOARD - W4L19917
(x1) 1"x2 7/8"x61 1/2" (24x72x1563)

HB02 GROUND BOARD - W4L19918
(x1) 1"x2 7/8"x37 1/2" (24x72x952)

!

HB04 GROUND BOARD - W4L19916
(x1) 1"x27/8"x61 1/2" (24x72x1563)

‘ { )

HBO7 SEAT SUPPORT - W4L19930
(x1) 1"x2 7/8"x37 1/2" (24x72x952)

HG03 TABLE SUPPORT - W4L20976
(x1) 1"x3 1/4"x12 3/8" (24x84x313)

HC04 SUPPORT BOARD - W4L21005
(x1) 1"x11/8"x35 1/8" (24x28x891)

N ; —

HGO05 BENCH BOARD - W4L20983
(x2) 1"x3 1/4"x21 5/8" (24x84x548)

:

) ik i

HG06 BENCH BOARD - W4L20985
(x4) 1"x3 1/4"x21 5/8" (24x84x548)

HG71 LADDER RUNG - W4L21012
(x4) 1"x3 1/4"x16" (24x84x405)

HG70 ATTACHMENT BOARD - W4L21013
(x1) 1"x3 1/4"x17 1/2" (24x84x445)

E— AR

HG75 ATTACHMENT BOARD - W4L21020
(x1) 1"x3 1/4"x26" (24x84x659)

| ; ]

HJO1 TABLE BOARD - W4L20986

HRO1 BENCH BOARD - W4L20984
(x2) 1"x2 3/8"x21 5/8" (24x60x548)

(x1) 1"x5 5/8"x21 5/8" (24x144x548)

]

HR02 GROUND BOARD - W4L19919
(x1) 1"x2 3/8"x37 1/2" (24x60x952)

HRO3 BENCH SUPPORT - W4L20978
(x2) 1"x2 3/8"x9" (24x60x230)

(-]

HRO7 SUPPORT BLOCK - W4L20987
(x1) 1"x2 3/8"x3 1/4" (24x60x84)

HR0O8 PORCH GROUND BOARD - W4L19932
(x1) 1"x2 3/8"x37 1/2" (24x60x952)




OWNER'S MANUAL - PARTS IDENTIFICATION

Wood Components (Not to Scale)

: ] : L

MB70 REAR SUPPORT - W4L21011 MGO05 FLOOR BOARD - W4L20990
(x1) 5/8"x2 7/8"x17 1/2" (16x72x445) (x2) 5/8"x3 1/4"x21 1/2" (16x84x547)
MGO06 COUNTER TOP - W4L20997 MGO07 COUNTER TOP - W4L20998
(x1) 5/8"x3 1/4"x35 1/8" (16x84x891) (x1) 5/8"x3 1/4"x35 1/2" (16x84x903)
MJO1 FLOOR BOARD - W4L20988 MJ10 FLOOR BOARD - W4L21001
(x2) 5/8"x5"x21 1/2" (16x126x547) (x1) 5/8"x5 1/4"x39" (16x133x990)
MRO2 PICKET - W4L.21004 MS04 FLOOR BOARD - W4L20989
(x18) 5/8"x2 3/8"x26" (16x60x660) (x6) 5/8"x3 3/4"x21 1/2" (16x96x547)
MS08 FLOOR BOARD - W4L20999 MS09 FLOOR BOARD - W4L21000
(x2) 5/8"x3 1/2"x19 3/4" (16x89x503) (x8) 5/8"x3 3/4"x19 3/4" (16x96x503)
MS11 FLOOR BOARD - W4L21002 MS12 FLOOR BOARD - W4L21003
(x12) 5/8"x3 3/4"x39" (16x96x990) (x2) 5/8"x3 1/2"x39" (16x89x990)
MS20 ROCK WALL BOARD - W4L21016 MS21 TOP BOARD - W4L21017
(x7) 5/8"x3 3/4"x26" (16x96x659) (x1) 5/8"x3 3/4"x26" (16x96x659)
MS22 ROCK WALL BOARD - W4L21018 MS23 ROCK WALL BOARD - W4L21019
(x3) 5/8"x3 3/4"x26" (16x96x659) (x4) 5/8"x3 3/4"x26" (16x96x659)
NBO1 ARCHED WALL RAIL - W4L20969 NB02 WALL RAIL - W4L20966
(x1) 3/4"x2 7/8"x42" (20x72x1066) (x1) 3/4"x27/8"x37 1/2" (20x72x952)
NB03 WALL RAIL - W4L20973 NB04 WALL RAIL - WA4L20967
(x2) 3/4"x2 7/8"x47 3/8" (20x72x1202) (x1) 3/4"x2 7/8"x23 1/4" (20x72x590)
NB05 WALL RAIL - W4L20970
\ IL-W NB06 WALL RAIL - W4L20968
(x1) 3/4"x2 7/8"x39" (20x72x991) (x1) 3/4"x2 7/8"x20 5/8" (20x72x524)
NB12 WALL RAIL - W4L20971 NB16 WALL RAIL - W4L20982

(x2) 3/4"x3 1/4"x39" (20x84x991) (x1) 3/4"x2 7/8"x37 1/2" (20x72x952)



OWNER'S MANUAL - PARTS IDENTIFICATION

Wood Components (Not to Scale)

i

NJO1 FLOOR RAIL - W4L19924
(x1) 3/4"x4 1/8"x58 3/4" (20x106x1492)

NJO2 FLOOR RAIL - W4L19923
(x1) 3/4"x4 1/8"x61 1/4" (20x106x1555)

NJO3 FLOOR RAIL - W4L19926
(x1) 3/4"x4 1/8"x39" (20x106x991)

NJO4 FLOOR RAIL - W4L19925
(x1) 3/4"x4 1/8"x58 3/4" (20x106x1492)

NJO5 FLOOR RAIL - W4L19927
(x1) 3/4"x4 1/8"x20 5/8" (20x106x524)

- N

NJ06 FLOOR RAIL - W4L19928

NJO7

(x1) 3/4"x4 1/8"x37 1/2" (20x106x952) (x1)

FLOOR RAIL - W4L19935

3/4"x4 1/8"x40 5/8" (20x106x1031)

° o

OB02 SWING BEAM MOUNT - W4L20964
(x1) 11/8"x2 7/8"x59 5/8" (30x72x1515)

OB04 BALCONY UPRIGHT - W4L19933
(x2) 1 1/8"x2 3/8"x30 3/4" (30x60x782)

o o

T 40

0G01 UPRIGHT ASSEMBLY - W2A04237
(x1) 11/8"x3 1/4"'x85 5/8" (30x84x2174)

° o

0GO02 UPRIGHT - W4L19920
(x1) 11/8"x3 1/4"x85 5/8" (30x84x2174)

ic.”a

0GO03 UPRIGHT - W4L19921
(x1) 11/8"x3 1/4"x85 5/8" (30x84x2174)

o o

° o

OG04 UPRIGHT - W4L19922
(x1) 11/8"x3 1/4"x85 5/8" (30x84x2174)




OWNER'S MANUAL - PARTS IDENTIFICATION

Wood Components (Not to Scale)

° °

°

0GO05 UPRIGHT - W4L21027
(x1) 11/8"x3 1/4"x80 3/4" (30x84x2052)

o o o

L
o o

0GO06 UPRIGHT - W4L19929
(x1) 11/8"x3 1/4"x80 3/4" (30x84x2052)

°

°

OGO07 END SUPPORT - W4L21024
(x1) 1"x3 1/2"x41" (30x84x1045)

0G08 GROUND BOARD - W4L21022
(x1) 11/8"x3 1/4"x75" (30x84x1905)

0G09 UPRIGHT - W4L20961
(x4) 11/8"x3 1/4"x12 3/4" (30x84x325)

OG12 TABLE SUPPORT - W4L20975
(x1) 11/8"x3 1/4"x22 3/8" (30x84x567)

OG13 LEFT RAIL - W4L21014
(x1) 11/8"x3 1/4"x54 3/4" (30x84x1392)

O0G14 RIGHT RAIL - W4L21015
(x1) 11/8"x3 1/4"x54 3/4" (30x84x1392)

OG15 LEFT UPRIGHT - W4L21009
(x1) 11/8"x3 1/4"x58" (30x84x1474)

0004 TABLE SUPPORT - W4L20977
(x1) 1 1/8"x11/8"x12 3/8" (30x30x313)

OR02 FLOOR JOIST - W4L20994
(x1) 11/8"x2 3/8"x37 1/2" (30x60x952)

OR07 ANGLE BRACE - W4L20979
(x2) 11/8"x2 3/8"x10" (30x60x254)

OR08 SUPPORT BLOCK - W4L20996
(x1) 1 1/8"x2 3/8"x5 3/4" (30x60x145)

0G16 RIGHT UPRIGHT - W4L21010
(x1) 1"x3 3/8"x58" (30x84x1474)

DECK BRACE - W4L21008
11/8"x2 3/8"x13 1/8" (30x60x332)

FLOOR JOIST - W4L20995
1 1/8"x2 3/8"x20 1/2" (30x60x520)

ORO1
(x4)

ORO05
(x1)

SUPPORT BLOCK - W4L21006
1 1/8"x2 3/8"x5 3/4" (30x60x145)

ORO09
(x1)

0S01 SWING BEAM MOUNT - W4L20965
(x1) 11/8"x3 3/4"x60 3/8" (30x96x1535)

PP01 SUPPORT BOARD - W4L20991
(x3) 11/4"x11/4"x35 1/8" (32x32x891)

PP03 SUPPORT BOARD - W4L20992
(x1) 11/4"x1 1/4"x35" (32x32x890)

PP02 SUPPORT BOARD - W4L20993
(x2) 11/4"x11/4"x19 1/4" (32x32x489)




OWNER'S MANUAL - PARTS IDENTIFICATION

GP01 GABEL PANEL - W2A04245
(x2) 1"x16 3/8"x53 5/8" (24x414x1362)

WP01 WALL PANEL - W2A04238
(x1) 1"x20 3/8"x37 3/4" (24x593x891)

WP02 WALL PANEL - W2A04239
(x4) 15/8"x18 3/4"x40" (36x410x1230)

WP04 WALL PANEL - W2A04242
(x2) 1"x16 1/8"x23 1/4" (24x410x589)

WP06 WALL PANEL - W2A04244
(x1) 1"x11 3/8"x17 1/2" (24x346x444)

T
LU

WP05 WALL PANEL - W2A04243
(x2) 1"x8 3/8"x39 1/8" (24x214x1022)

WP08 WALL PANEL - W2A04248
(x1) 1 5/8"x18 3/4"x40" (36x446x1022)

Wood Components (Not to Scale)

RP01 ROOF PANEL - W2A04246
(x4) 1 3/8"x19 3/8"x46 3/4" (35x370x1137)

RP02 ROOF PANEL - W2A04247
(x2) 13/8"x10"x44 3/4" (35x253x1137)

T
LU

WP03 WALL PANEL - W2A04241
(x1) 13/8"x17 1/2"x40 1/4" (36x446x1022)

WP07 BENCH BACK - W2A04240
(x2) 11/8"x117/8"x24 1/4" (28x301x610)




OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

[ ]

H100534 BOLT WH BLK
(x2) 5/16x4 1/2

H100142 BOLT WH
(x2) 1/4x1-1/4

[ ]

H100503
(x4)

BOLT WH BLK
5/16x3-1/2

H100143 BOLT WH
(x4) 1/4x1-1/2

H100397 BOLT WH BLK
(x4) 1/4x11/4

H100484
(x2)

BOLT WH BLK
5/16x3 1/4

H100416
(x7)

BOLT WH BLK
5/16x3

. 3 3y 3 3 (C___ ]

H100194
(x4)

BOLT WH BLK
5/16x2 1/2

H101139 BOLT WH BLK
(x7) 1/4x7/8

H100406 BOLT WH BLK
(x2) 1/4x11/2

H101026 BOLT WH BLK
(x11) 1/4x1-3/4

H100171 BOLT WH BLK
(x8) 1/4x1

H100145 LAG SCREW WH
(x2) 1/4x11/2

H100488 BOLT WH BLK
(x48) 1/4x2

H100407 BOLT WH BLK

(x6) 5/16x11/2

=

H100567 BOLT WH BLK
(x12) 1/4x2 1/4

H100487 LAG SCREW WH BLK
(x4) 1/4x2

[ D

H

100459 BOLT WH BLK
(x4) 5/16x11/4

I

(x2)

H101376 BOLT WH BLK
1/4x2 3/4

H100403 LAG SCREW WH BLK
(x4) 1/4x11/2

H100008 BOLT WH
(x2) 5/16x1

H100800 BOLT WH BLK

(x7) 1/4x3

H100192 NUT BARREL WH BLK
(x7) 5/16x7/8

H101368 BOLT WH BLK

(x20) 1/4x4

H100399 NUT BARREL WH BLK
(x1) 1/4x7/8

H101174 BOLT WH BLK

(x10) 1/4x41/4

8



OWNER'S MANUAL - PARTS IDENTIFICATION

H100498 BOLT HEX - BLK
(x4) 5/16x11/2

H100391 SCREW PFH BLK
(x42) 8x2

H100111 SCREW PFH
(x34) 8x2

H100089 SCREW PFH
(x12) 8x13/4

H100382 SCREW PFH BLK
(x37) 8x13/4

S
H100086 SCREW PFH
(x215) 8x11/2

T
H100200 SCREW PFH BLK
(x36) 8x11/2

H100087 SCREW PFH
(x2) 8x11/4

I
H100088 SCREW PFH
(x80) 8x11/8

e

H100124 SCREW PFH
(x4) 8x1/2

L >
H100202 SCREW PWH BLK
(x36) 8x5/8

H100063 BOLT PTH
(x20) 1/4x3/4

H100138

(x8) 6x15

H100405 WASHER LOCK EXT BLK
(x132) 6x15

H100108 WASHER LOCK INT
(x20) 8x15

©

H100477 WASHER SPLIT BLK
(x4) 5/16

Hardware Components

{

H100128 SCREW PWH E

{

(x22) 8x5/8

H101100 MAGNETIC DRIVER
(x1)

H100103 WASHER SAFETY
(x6) 17x30

H100478 WASHER FLAT BLK
(x4) 8x27

H100105 WASHER FLAT
(x6) 8x27

H100198 WASHER LOCK EXT BLK
(x6) 8x19

Sa—

H100764 SCREW SETTER
(x1)

H100379 T-NUT BLK
(x26) 5/16

H100074 T-NUT
(x2) 5/16

H100398 T-NUT BLK
(x130) 1/4

H100072 T-NUT
(x26) 1/4

H100110 NUT LOCK
(x6) 516

=

%

H100147 TORX BIT
(x1) T-30

H100114 TORX WRENCH
(x1) T-30



OWNER'S MANUAL - PARTS IDENTIFICATION

Accessory Components (Not to Scale)

A100087 ROPE-CHAIN
(x4) GREEN 51.25"

= = (e ——
A100083 ROPE-CHAIN

(x2) GREEN 33" A4M02894 SWING HANGER
(x6) QUICK LINK

: : -

A100069 QUICK LINK
(x6)
A6P00054 SWING SEAT
(x2) GREEN 22"

o/ o/

A6P00034 TRAPEZE YELLOW A4M01169 A-FRAME
(x1)

(x1) BRACKET

A4M02890 SWING BEAM

A4M02891 SWING BEAM
(x1) BRACKET-LEFT (x1) BRACKET-RIGHT

!

71

=
=

&E

A6P00525 8' BLOW MOLDED
(x1) SLIDE - GREEN

1 A100134 HAND GRIP GREEN LD
(x2) 816C/C

A6P00038 RED HC ROCK #1 A6P00042 YELLOW HC ROCK
(x2)

(x2) #1

A6P00040 BLUE HC ROCK #1 A6P00036 GREEN HC ROCK
(x3) (x3) #1
10



OWNER'S MANUAL - PARTS IDENTIFICATION

Accessory Components (Not to Scale)

o

Baswvart

DIBEAVERY"
o

A4M04303 L BRACKET
A100164 BYD ID TAG
(x4) 2.5x38x38x49 (x1) (LARGE) (x2) 66x66x127

©

m A100178 AUGER GROUND
(x6) STAKE

A6P00303 HAND GRIP
(x4) YELLOW

A100322 PLASTIC
(x2) SUNBURST

ABP00069 FRUIT BASKET KIT (x1)
(x1)

A6P00032 SURFACE MOUNT

(x1) BASIN x1) 028

A6P00337 POT/PAN LID
(x2)

A6P00336 BOIL POT
(x1) (x1)

ERd (x1)

A4M04561 BRACKET
(x8)

R A

A6P00410 PICKET PAL —
(x1) A6P00340 LADLE
(x1)

—

1"



PRE-ASSEMBLY STEP 1 - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood and hardware.

WOOD PARTS:

Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
If there are multiple boards with the same stamped number, stack those pieces together.
Stamps can be found on the flat surface of the boards or on the end of the boards.

Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD NUMBER.

{T"f‘ 4 . F - -
W7 A0 ol | e
V emsommy | oo il ' Siieozsay

i

HARDWARE PARTS:

We recommend that you have a separate table to organize the hardware.

Hardware bags are printed with a seven-digit, alpha-numeric part number.

You can organize your hardware by part number or group by hardware type (i.e. bolts, nuts, etc.).
During assembly you only need to reference the last four digits of the number.

H100194 BOLT WH

(x2)1 5/16 x 2-1/2

12



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

Phillips Head

Open End Wrenches 1/2" & 9/16"

1/8", 3/16", 3/8" & 7/16"
Drill Bits

3/8" Drive Ratchet, 1/2" &
9/16" STD Sockets 1/2" & 9/16" Deep
Sockets

Cordless Drill or Phillips Screw Driver

Electric Drill

Claw Hammer I

Square |

Rubber Mallet - Optional
Tape Measure

Level 24"




PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

wh =

Printed Assembly Manual included with your set

BILT APP - 3D interactive instructions

Combination of the Printed Manual and BILT APP (Note: Step humbers can differ between the two
methods)

Scan for easy
3D instructions e

@& App Store
Download the BILT app

before you begin

GETITON

" Google Play

14



STEP 1 - LADDER

i

]

HG71 LADDER RUNG - W4L21012
(x4) 1"x3 1/4"x16" (24x84x405)

PART
QTY NUMBER DESCRIPTION
8 |H100391 |SCREW PFH 8x2 BLK

I
ik

OG15 LEFT UPRIGHT - W4L21009

(x1) 11/8"x3 1/4"x58" (30x84x1474)

ALIGN PILOT HOLES

0G15 (x1)\>/\%

391 (x8)
SCREW - 2"

o

e

e

W\

i~

W\

15

NRNNY

HG71 (x4)




STEP 2 - LADDER aty |, PART DESCRIPTION

NUMBER

8 |H100391 |SCREW PFH 8x2 BLK

T T
° ° ° u v u

0G16 RIGHT UPRIGHT - W4L21010
(x1) 1"x3 3/8"x58" (30x84x1474)

ALIGN PILOT HOLES

Wome (x1)

391 (x8)
' SCREW-2"

™~

/

/

/




STEP 3 - LADDER aty |, PART DESCRIPTION

NUMBER

4 |H100391 |SCREW PFH 8x2 BLK

MB70 REAR SUPPORT - W4L21011
(x1) 5/8"x2 7/8"x17 1/2" (16x72x445)

ALIGN PILOT HOLES

MB70 (x1)

-

> 391 (xd)
"~~~ SCREW-2"
~

e
®
T\

AN




STEP 4 - LADDER

‘ ) )

HG70 ATTACHMENT BOARD - W4L21013
(x1) 1"x3 1/4"x17 1/2" (24x84x445)

PART
QTY NUMBER DESCRIPTION
4 |H100391 |SCREW PFH 8x2 BLK

ALIGN PILOT HOLES

391 (x4)

SCREW - 2"




STEP 5 - LADDER PART
aty | OoRT o DESCRIPTION
4 |H100379 | T-NUT 5/16 BLK
4 |H100503 |BOLT WH 5/16x3-1/2 BLK
[
1 U
A100134 HAND GRIP GREEN 816 C/C
(x2)
379 (x4)
T-NUT - 5/16"

503 (x4)
BOLT -3 1/2"

134 (x2)
HAND GRIP GREEN 816 C/C

19




STEP 1 - ROCK WALL PART

QTY NUMBER DESCRIPTION

20 |H100072 |T-NUT 1/4

o o

- - 20 |H100063 |BOLT WH 1/4x3/4

20 |H100108 'WASHER LOCK INT 8x15

MS22 ROCK WALL BOARD - W4L21018
(x3) 5/8"x3 3/4"x26" (16x96x659)

A6P00036 GREEN HC ROCK

(x3) #1
° ¢ o A6P00040 BLUE HC ROCK #1
(x3)
MS23 ROCK WALL BOARD - W4L21019
(x4) 5/8"x3 3/4"x26" (16x96x659) AG6P00042 YELLOW HC ROCK A6P00038 RED HC ROCK #1
(x2) #1 (x2)
INSTALL T-NUTS IN WOOD FIRST -

**PLACE ROCKS AS DESIRED**

(
|
|
k

INSTALL WITH FINGER GRIPS UPWARD. \
|
|
|
|
)

~_

040 (x3)
BLUE HC ROCK #1

072 (x20)

MS23 (x2) T-NUT - 1/4"

042 (x2)
YELLOW HC ROCK #1

RIGHT ROCK ASSEMBLY
MS22 (x3)

DOUBLE ROCK ASSEMBLY
MS23 (x2)

036 (x3)
GREEN HC ROCK #1

038 (x2)
RED HC ROCK #1

108 (x20)

WASHER - 8x15 LEFT ROCK ASSEMBLY

063 (x20)
BOLT - 3/4"

20



STEP 2 - ROCK WALL PART
QTY NUMBER DESCRIPTION

: L0 N e rock 56 |H100086 | SCREW PFH 8x1-1/2
ASSEMBLY (x2)

’: gj} @ :K DOUBLE ROCK
ASSEMBLY (x3)

: . : 0G13 LEFT RAIL - W4L21014

’ﬁ GJ K LEFT ROCK (x1) 1 1/8"x3 1/4"x54 3/4" (30x84x1392)
ASSEMBLY (x2)

MS20 ROCK WALL BOARD - W4L21016 OG14 RIGHT RAIL - W4L21015
(x7) 5/8"x3 3/4"x26" (16x96x659) (x1) 11/8"x3 1/4"x54 3/4" (30x84x1392)

086 (x56)
SCREW -1 1/2"

0G13 (x1)

* ®
LEFTROCK — & %%
ASSEMBLY (x2)

| TOP
| RECOMMENDED BOARD
0G14 (x1) ‘ | PLACEMENT PATTERN
! i S
‘ 1/8 in . @ .
‘ [3 mm] :
SRS
MS20 (x7)— " f ~ ;
. &3 :
iiiiiiiiiii N | —= e
( SIDE VIEW TOP |  DOUBLE ROCK — " ¢ ) :
| %I I ‘ ! X X ‘ I | ASSEMBLY (x3) .
i || TS | RIGHTROCK — [ 3 :
-+ 1/8in ASSEMBLY (x2) :
| T g | 7 &
| :
| :
k .

21



STEP 3 - ROCK WALL

MS21 TOP BOARD - W4L21017
(x1) 5/8"x3 3/4"x26" (16x96x659)

QTY

PART
NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1-1/2 BLK

ALIGN PILOT HOLES

(/ SIDE VIEW \W

| O |

x
=

| L

\ 24 mm]

N Y

22

200 (x2)

MS21 (x1)

SCREW -1 1/2"




STEP 4 - ROCK WALL Ty | PART DESCRIPTION

NUMBER
4 |H100391 |SCREW PFH 8x2 BLK
. . 2 |H100398 | T-NUT 1/4 BLK
HG75 ATTACHMENT BOARD - W4L21020
(x1) 1"x3 1/4"x26" (24x84x659)
INSTALL T-NUTS IN WOOD FIRST ST T T T T T T T T T

ALIGN PILOT HOLES

HG75 (x1)

398 (x2)
T-NUT - 1/4"

391 (x4)
SCREW - 2"

ASSEMBLY

T-NUTS TO THE INSIDE
WHEN INSTALLING BOARD

23



NUMBER

STEP 1 - SWING BEAM oty | PART DESCRIPTION

5 |H100192 |NUT BARREL WH 5/16x7/8 BLK

5 |H100416 |BOLT WH 5/16x3 BLK

(x2) 66x66x127

A4M02890 SWING BEAM A4M02891 SWING BEAM
(x1) BRACKET-LEFT (x1) BRACKET-RIGHT

: I T ] ] I T,
° I I I I I e \

GJ74 SWING BEAM EXTENDED - W4L21025
(x1) 3 1/4"x5 5/8"x89 1/2" (84x144x2274)

416 (x5)
BOLT - 3"

140 (x2)
L BRACKET 66x66x127

192 (x5) GJ74 (x1)

NUT BARREL - 7/8"

DO NOT TIGHTEN BRACKET
HARDWARE AT THIS TIME

2890 (x1)
SWING BEAM BRACKET-LEFT

2891 (x1)
SWING BEAM BRACKET-RIGHT




STEP 2 - SWING BEAM QTY NSQ';ER DESCRIPTION
6 |H100103 |WASHER SAFETY 17x30
6 |H100105 | WASHER FLAT 8x27
6

H100110 |NUT LOCK 5/16
e

A4M02894 SWING HANGER
(x6) QUICK LINK

, 18
EAM- @

& -SWING HANGER

I

I

I

I

: ENSURE SWING HANGER IS

1 PERPENDICULAR TO THE SWING
{ BEAM WHEN TIGHT.

110 (x6)
NUT - 5/16"

105 (x6)
WASHER - 8x27

103 (x6)
WASHER - 17x30

2894 (x6)
SWING HANGER

25



STEP 3 - SWING BEAM oty | PART DESCRIPTION

NUMBER
’o o . T
[T

6 |H100379 | T-NUT 5/16 BLK
4 H100407 |BOLT WH 5/16x1 1/2 BLK
GG71 SWING BEAM SUPPORT - W4L21021
(x1) 3 1/4"x3 1/4"x49 5/8" (84x84x1260)

2 |H100484 |BOLT WH 5/16x3 1/4 BLK

A4MO01169 A-FRAME
(x1) BRACKET

EG77 ANGLE BRACE - W4L21023
(x2) 13/8"x3 1/4"x74 3/8" (36x84x1890)

INSTALL T-NUTS IN WOOD FIRST

GG71 (x1)

484 (x2)
379 (x6) BOLT - 3 1/4"

T-NUT - 5/16"

407 (x4)
BOLT -1 1/2"

1169 (x1)
A-FRAME BRACKET

EG77 (x2)

26



STEP 4 - SWING BEAM ary  PART DESCRIPTION

NUMBER

H100194 |BOLT WH 5/16x2-1/2 BLK

H100198 | WASHER LOCK EXT 8x19 BLK

H100379 | T-NUT 5/16 BLK

NI O

0G07 END SUPPORT - W4L21024 H100534 |BOLT WH 5/16x4 1/2 BLK

(x1) 1"x3 1/2"x41" (30x84x1045)

OG08 GROUND BOARD - W4L21022
(x1) 11/8"x3 1/4"x75" (30x84x1905)

INSTALL T-NUTS IN WOOD FIRST

0G07 (x1)

379 (x6)

T-NUT - 5/16" 0GO08 (x1)

198 (x6)
WASHER - 8x19

534 (x2)
BOLT -4 1/2"

194 (x4)
BOLT -2 1/2"

27



STEP 5 - SWING BEAM

PART

QTY NUMBER DESCRIPTION
2 |H100192 |NUT BARREL WH 5/16x7/8 BLK
2 |H100416 |BOLT WH 5/16x3 BLK

TIGHTEN ALL BRACKET
HARDWARE AT THIS TIME.

28

192 (x2)
NUT BARREL - 7/8"

416 (x2)
BOLT - 3"




STEP 1 - FORT ASSEMBLY

) ]

OGO01 UPRIGHT ASSEMBLY - W2A04237
(x1) 11/8"x3 1/4"x85 5/8" (30x84x2174)

OG04 UPRIGHT - W4L19922

(x1) 11/8"x3 1/4"x85 5/8" (30x84x2174)

PART
- QTY |\ UMBER DESCRIPTION
: 16 |H100398 |T-NUT 1/4 BLK
16 |H100405 |WASHER LOCK EXT 6x15 BLK
‘ ‘ 8 |H100488 |BOLT WH 1/4x2 BLK
8 |H100567 |BOLT WH 1/4x2-1/4 BLK

f

0S01 SWING BEAM MOUNT - W4L20965
(x1) 11/8"x3 3/4"x60 3/8" (30x96x1535)

NJ02 FLOOR RAIL - W4L19923
(x1) 3/4"x4 1/8"x61 1/4" (20x106x1555)

OB02 SWING BEAM MOUNT - W4L20964
(x1) 11/8"x2 7/8"x59 5/8" (30x72x1515)

HB04 GROUND BOARD - W4L19916

(x1) 1"x27/8"x61 1/2" (24x72x1563)

INSTALL T-NUTS IN WOOD FIRST

0501 (x1)
0BO02 (x1)

NOTE HOLE LOCATION

NJO2 (x1)

HBO4 (x1)

OG04 (x1) \\

398 (x16)
T-NUT - 1/4"

0G01 (x1) ~

/A

29

405 (x16)
WASHER - 6x15

567 (x8)
BOLT -2 1/4"

|™~—HOLES UPWARD

488 (x4)
BOLT - 2"

488 (x4)
BOLT - 2"




QTY |\ (MBER DESCRIPTION
4 |H100171 |BOLT WH 1/4x1 BLK
OG09 UPRIGHT - W4L20961 8 H100398 |T-NUT 1/4 BLK
(x2) 11/87x3 1/4"x12 3/4" (30x84x323) 8 |H100405 |WASHER LOCK EXT 6x15 BLK
E 3 4 |H100488 |BOLT WH 1/4x2 BLK
NB12 WALL RAIL - W4L20971
(x1) 3/4"x3 1/4"x39" (20x84x991)
INSTALL T-NUTS IN WOOD FIRST 398 (x8) 405 ()
" x
T-NUT - 1/4 WASHER - 6x15
: 488 (x4)
. BOLT - 2"
NB12 (x1) :
171 (x4)
BOLT - 1"

0GO09 (x2)




STEP 3 - FORT ASSEMBLY pow T R ———
I L I NUMBER
) d L : L 8 |H100398 |T-NUT 1/4 BLK
0GO02 UPRIGHT - W4L19920 8 |H100405 |WASHER LOCK EXT 6x15 BLK
(x1) 11/8"x3 1/4"x85 5/8" (30x84x2174) 8 |H100488 |BOLT WH 1/4x2 BLK

0G03 UPRIGHT - W4L19921
(x1) 11/8"x3 1/4"x85 5/8" (30x84x2174)

NJO3 FLOOR RAIL - W4L19926 HB01 GROUND BOARD - W4L19917
(x1) 3/4"x4 1/8"x39" (20x106x991) (x1) 1"x27/8"x61 1/2" (24x72x1563)

INSTALL T-NUTS IN WOOD FIRST

/oeoz (x1)
0G03 (x1)\n
\\ 398 (x8)
A, V/T-NUT-1/4"
| -
488 (x8) NJ03 (x1)
BOLT - 2" -
405 (x8)
WASHER - 6x15
HBO1 (x1)




STEP 4 - FORT ASSEMBLY PART
QTY |\ UMBER DESCRIPTION
4 |H100171 |BOLT WH 1/4x1 BLK
0G09 UPRIGHT - W4L20961 8 |H100398 |T-NUT 1/4 BLK
(x2) 11/87x3 1/4"x12 3/4" (30x84x325) 8 |H100405 |WASHER LOCK EXT 6x15 BLK
- 2 4 |H100488 |BOLT WH 1/4x2 BLK
NB12 WALL RAIL - W4L20971
(x1) 3/4"x3 1/4"x39" (20x84x991)
INSTALL T-NUTS IN WOOD FIRST
e
NB12 (x2) e
% 398 (x8)
\f/ T-NUT - 1/4"
e
488 (x4)
BOLT -2 N
\ \
171 (xd) R 0G09 (x2)
BOLT- 1" Ny

405 (x8)
WASHER - 6x15

2
\@@

32




STEP 5 - FORT ASSEMBLY

NB03 WALL RAIL - W4L20973
(x1) 3/4"x2 7/8"x47 3/8" (20x72x1202)

NB16 WALL RAIL - W4L20982
(x1) 3/4"x2 7/8"x37 1/2" (20x72x952)

HR02 GROUND BOARD - W4L19919
(x1) 1"x2 3/8"x37 1/2" (24x60x952)

N

A4M04303 L BRACKET

(x1) 2.5x38x38x49

PART
QTY |\ MBER DESCRIPTION
9 H100398 |T-NUT 1/4 BLK
10 |H100405 |WASHER LOCK EXT 6x15 BLK
2 H100487 |LAG SCREW WH 1/4x2 BLK
1 H101139 |BOLT WH 1/4x7/8 BLK
2 H101174 |BOLT WH 1/4x4 1/4 BLK
6 H101368 |BOLT WH 1/4x4 BLK

NJO1 FLOOR RAIL - W4L19924
(x1) 3/4"x4 1/8"x58 3/4" (20x106x1492)

INSTALL T-NUTS IN WOOD FIRST

4303 (x1)
L BRACKET 2.5x38x38x49

1139 (x1)
BOLT - 7/8"

S

swes [o®

33

NBO3 (x1)

NJO1 (x1)

HRO02 (x1)

398 (x9)
T-NUT - 1/4"

405 (x10)
WASHER - 6x15

1368 (x2)
~ BOLT - 4"

1368 (x4)
BOLT - 4"

487 (x2)
LAG SCREW - 2"

1174 (x2)
BOLT - 4 1/4"




STEP 6 - FORT ASSEMBLY

NB03 WALL RAIL - W4L20973
(x1) 3/4"x2 7/8"x47 3/8" (20x72x1202)

HB02 GROUND BOARD - W4L19918
(x1) 1"x2 7/8"x37 1/2" (24x72x952)

. \ fo
° ° ° o

NJO4 FLOOR RAIL - W4L19925
(x1) 3/4"x4 1/8"x58 3/4" (20x106x1492)

PART

QTY | NUMBER

DESCRIPTION

H100398

T-NUT 1/4 BLK

H100405

WASHER LOCK EXT 6x15 BLK

H101174

BOLT WH 1/4x4 1/4 BLK

| N[00 |

H101368

BOLT WH 1/4x4 BLK

INSTALL T-NUTS IN WOOD FIRST

398 (x8)
T-NUT - 1/4"

405 (x8)
WASHER - 6x15

1368 (x2)
BOLT - 4"

NBO3 (x1)

1368 (x4)
BOLT - 4"

NJ04 (x1) A

1174 (x2)
BOLT - 4 1/4"

HBO2 (x1)

sese \&%

,—NOTE HOLE
LOCATIONS




STEP 7 - FORT ASSEMBLY

NBO1 ARCHED WALL RAIL - W4L20969 ="
(x1) 3/4"x2 7/8"x42" (20x72x1066) A4MO04303 L BRACKET

(x1) 2.5x38x38x49

NB04 WALL RAIL - W4L20967
(x1) 3/4"x27/8"x23 1/4" (20x72x590)

PART

QTY NUMBER DESCRIPTION
3 |H100398 |T-NUT 1/4 BLK
2 |H100405 |WASHER LOCK EXT 6x15 BLK
1 H101139 |BOLT WH 1/4x7/8 BLK
2 |H101368 |BOLT WH 1/4x4 BLK

INSTALL T-NUTS IN WOOD FIRST

1368 (x2)
BOLT - 4"

405 (x2)
WASHER - 6x15

HOLES
UPWARD NBO1 (X1)
398 (x3)
- T-NUT - 1/4"

/ = .
& e

~_

NBO4 (x1)—

4303 (x1)
L BRACKET 2.5x38x38x49 \
&

/
(j/}
\ / //
\ 1/139 (x1)

BOLT -7/8"

~ _—
[ N I

35




STEP 8 - FORT ASSEMBLY

NBO5 WALL RAIL - W4L20970
(x1) 3/4"x27/8"x39" (20x72x991)

NJO7 FLOOR RAIL - W4L19935
(x1) 3/4"x4 1/8"x40 5/8" (20x106x1031)

OB04 BALCONY UPRIGHT - W4L19933
(x2) 11/8"x2 3/8"x30 3/4" (30x60x782)

PART
QTY NUMBER DESCRIPTION

14 |H100398 |T-NUT 1/4 BLK

14 |H100405 |WASHER LOCK EXT 6x15 BLK

8 |H100488 |BOLT WH 1/4x2 BLK

6 |H100800 |BOLT WH 1/4x3 BLK

INSTALL T-NUTS IN WOOD FIRST

398 (x14)
T-NUT - 1/4"
405 (x14)
WASHER - 6x15
800 (x2)
BOLT - 3"
3 A
488 (x4) — LN
BOLT - 2" o I
0B04 (x1) .
800 (x4)
BOLT - 3" .
:: -
488 (x4) TS
BOLT - 2" °

A

NJO7 (x1)

36

=17

& @/




STEP 9 - FORT ASSEMBLY

[e]
s

OR01 DECK BRACE - W4L21008
(x2) 11/8"x2 3/8"x13 1/8" (30x60x332)

PART

QTY NUMBER DESCRIPTION
2 |H100398 |T-NUT 1/4 BLK
2 |H100403 |LAG SCREW WH 1/4x1-1/2 BLK
4 |H100405 |WASHER LOCK EXT 6x15 BLK
2 |H100488 |BOLT WH 1/4x2 BLK

INSTALL T-NUTS IN WOOD FIRST

398 (x2)
T-NUT - 1/4"

ORO1 (x2)

488 (x2)
BOLT - 2"

405 (x4)
WASHER - 6x15

403 (x2)
LAG SCREW - 1 1/2"

37




STEP 10 - FORT ASSEMBLY PART
QTy DESCRIPTION

NUMBER

° ‘ 2 |H100398 |T-NUT 1/4 BLK
2 |H101139 |BOLT WH 1/4x7/8 BLK

o}
o

NB06 WALL RAIL - W4L20968
(x1) 3/4"x2 7/8"x20 5/8" (20x72x524)

NJO5 FLOOR RAIL - W4L19927
(x1) 3/4"x4 1/8"x20 5/8" (20x106x524)

INSTALL T-NUTS IN WOOD FIRST

=
72

2

\
& &) p
3
/,

™
QA

HOLES UPWARD

398 (x2)
T-NUT - 1/4"

1139 (x2)
BOLT - 7/8"

P

HOLE DOWNWARD

38



STEP 11 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

\DH [ : T ”g‘ 12 |H100398 |T-NUT 1/4 BLK

L. L A 12 |H100405 |WASHER LOCK EXT 6x15 BLK

0GO5 UPRIGHT - W4L21027
(x1) 11/8"x3 1/4"x80 3/4" (30x84x2052) 8 |H100488 |BOLT WH 1/4x2 BLK

4 |H100567 |BOLT WH 1/4x2-1/4 BLK

M I T I
° o

o a0
Il . Il IL 1l

0GO06 UPRIGHT - W4L19929
(x1) 11/8"x3 1/4"x80 3/4" (30x84x2052)

INSTALL T-NUTS IN WOOD FIRST

&
EXONY
)/

CIY

488 (x2)
BOLT - 2"

567 (x4)

488 (x4) BOLT - 2 1/4"

BOLT - 2"

0GO06 (x1) BN

NOTE PILOT HOLE ’
INWARD ON BOTH BOARDS \ ¢
\ \ ,,
488 (x2)
BOLT . 2" . 0GO05 (x1) \ 0
405 (x12)

WASHER - 6x15

398 (x12) N
T-NUT - 1/4"

39



STEP 12 - FORT ASSEMBLY PART
QTY NUMBER DESCRIPTION
LmJ

H100398 |T-NUT 1/4 BLK
NB02 WALL RAIL - W4L20966 H100405 |WASHER LOCK EXT 6x15 BLK
(x1) 3/4"x2 7/8"x37 1/2" (20x72x952)

H101174 |BOLT WH 1/4x4 1/4 BLK

h ﬁ H101368 |BOLT WH 1/4x4 BLK

NJ06 FLOOR RAIL - W4L19928
(x1) 3/4"x4 1/8"x37 1/2" (20x106x952)

| N[00 |

HR0O8 PORCH GROUND BOARD - W4L19932
(x1) 1"x2 3/8"x37 1/2" (24x60x952)

INSTALL T-NUTS IN WOOD FIRST

QW)\v

1368 (x2)
BOLT - 4"

NBO02 (x1) |

1368 (x4)
BOLT - 4"

NJ06 (x1) —|

398 (x8)
T-NUT - 1/4"

405 (x8)
WASHER - 6x15

1174 (x2)
BOLT -4 1/4"

HRO8 (x1)

40



STEP 13 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

H100398 |T-NUT 1/4 BLK

H100403 |LAG SCREW WH 1/4x1-1/2 BLK

H100405 |WASHER LOCK EXT 6x15 BLK

NN N

[e]
s

H100488 |BOLT WH 1/4x2 BLK

OR01 DECK BRACE - W4L21008
(x2) 11/8"x2 3/8"x13 1/8" (30x60x332)

INSTALL T-NUTS IN WOOD FIRST

398 (x2)
T-NUT - 1/4"

405 (x4)
WASHER - 6x15

488 (x2)
BOLT - 2"

403 (x2)
LAG SCREW - 11/2"

41



QTY | \UMBER DESCRIPTION
tj . 10 |H100382 |SCREW PFH 8x1 3/4 BLK
OR02 FLOOR JOIST - W4L20994 4 |H100391 |SCREW PFH 8x2 BLK
(x1) 11/8"x2 3/8"x37 1/2" (30x60x952) 2 H100398 | T-NUT 1/4 BLK
PP01 SUPPORT BOARD - W4L20991
(x2) 11/4"x11/4"x35 1/8" (32x32x891)
INSTALL T-NUTS IN WOOD FIRST
ALIGN PILOT HOLES IN FLOOR JOIST
398 (x2)
T-NUT - 1/4"

382 (x10)
SCREW -1 3/4"

f/ INSIDE VIEW

| s A [ PPO1

‘ E% * J * 7 ; R
=== s
|

42



STEP 15 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

H100382 |SCREW PFH 8x1 3/4 BLK
\ H100391 |SCREW PFH 8x2 BLK
03(015) :I;%?)?ZJS%?"IZ-(JV#Z?(%%?(SSOx520) = H100398 |T-NUT 1/4 BLK
A4M04303 L BRACKET H100399 |NUT BARREL WH 1/4x7/8 BLK
(x2) 2.5x38x38x49
H101139 |BOLT WH 1/4x7/8 BLK

W= NN

[ !

PP02 SUPPORT BOARD - W4L20993
(x2) 11/4"x11/4"x19 1/4" (32x32x489)

INSTALL T-NUTS IN WOOD FIRST

398 (x2)
T-NUT - 1/4"

=%

@
@

399 (x1)
NUT BARREL - 7/8

4303 (x2)
L BRACKET 2.5x38x38x49

N
1139 (x1) /’

BOLT - 7/8"

1139 (x2)
BOLT -7/8"

391 (x2) N N
SCREW - 2" »
ORO5 (x1)J '
382 (x6) :
iiiiiiiii SCREW - 1 3/4" N4
- INSIDE VIEW N\ :
13/4i
_ * -
4
[ [ L

|
|
|
‘ \ A \
|
|
|

43



STEP 16 - FORT ASSEMBLY

MS11 FLOOR BOARD - W4L21002
(x8) 5/8"x3 3/4"x39" (16x96x990)

-

MS12 FLOOR BOARD - W4L21003
(x2) 5/8"x3 1/2"x39" (16x89x990)

QTY

PART
NUMBER DESCRIPTION

46

H100086 |SCREW PFH 8x1-1/2

SPACE BOARDS EVENLY >

MS12 (x1)

Y/
ez

_— 086 (x46)
SCREW -1 1/2"




STEP 17 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

r/ j 25 |H100086 |SCREW PFH 8x1-1/2

MJ10 FLOOR BOARD - W4L21001
(x1) 5/8"x5 1/4"x39" (16x133x990)

MS11 FLOOR BOARD - W4L21002
(x4) 5/8"x3 3/4"x39" (16x96x990)

SPACE BOARDS EVENLY

086 (x25) )
SCREW-11/2"

MJ10 (x1)
MS11 (x4)

45



STEP 18 - FORT ASSEMBLY

[

PP01 SUPPORT BOARD -

W4L20991

(x1) 11/4"x11/4"x35 1/8" (32x32x891)

PP03 SUPPORT BOARD - W4L20992
(x1) 11/4"x1 1/4"x35" (32x32x890)

PART
QTY NUMBER DESCRIPTION
5 |H100382 |SCREW PFH 8x1 3/4 BLK
6 |H100391 |SCREW PFH 8x2 BLK

382 (x5) R
SCREW - 1 3/4"\

391 (x6) —_|
SCREW - 2"

PPO1 (x1) ]

[/ INSIDE VIEW \W
| PP03 [‘42/‘:01';] 58 in |
[16 mm]
P TR S
‘ R . - % D % D ‘7_ ‘
| |
L ¥ i
N i SV

46




STEP 19 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

f“ ] 36 |H100086 |SCREW PFH 8x1-1/2

MS08 FLOOR BOARD - W4L20999
(x2) 5/8"x3 1/2"x19 3/4" (16x89x503)

MS09 FLOOR BOARD - W4L21000
(x8) 5/8"x3 3/4"x19 3/4" (16x96x503)

SPACE BOARDS EVENLY Sy

MS08 (x1) — |

086 (x36)
SCREW-11/2" |

MS08 (x1)

MS09 (x8) — |

47



STEP 20 - FORT ASSEMBLY

i N

LADDER ASSEMBLY

QTY

PART

NUMBER DESCRIPTION

H100405 |WASHER LOCK EXT 6x15 BLK

H101026 |BOLT WH 1/4x1-3/4 BLK

405 (x2)
WASHER - 6x15

026 (x2)
BOLT - 1-3/4"

LADDER ASSEMBLY




STEP 21 - FORT ASSEMBLY

WP01 WALL PANEL - W2A04238
(x1) 1"x20 3/8"x37 3/4" (24x593x891)

PART

QTY NUMBER DESCRIPTION
3 |H100200 |SCREW PFH 8x1-1/2 BLK
4 |H100382 |SCREW PFH 8x1 3/4 BLK

7 N
INSIDE VIEW
13/4in
[44 mm]
M WPO1 * M
1. .
A

N jL 77777 /
HOLES
UPWARD
200 (x3)
SCREW-11/2" |
WPO1 (x1) |

—

/ o

=

382 (x4)
SCREW -1 3/4"

Ry

&\\\ LA

\\




STEP 22 - FORT ASSEMBLY

HC04 SUPPORT BOARD - W4L21005
(x1) 1"x1 1/8"x35 1/8" (24x28x891)

PART
QTY NUMBER DESCRIPTION
3 |H100200 |SCREW PFH 8x1-1/2 BLK

PILOT HOLES E
UPWARD \\
HC04 (x1)

200 (x3)
SCREW -1 1/2"

]
© o

© o/f/o o,
]
—D
o ofe ©
- =3 @, o o
7
\] / N
) ““ / o o

50




STEP 23 - FORT ASSEMBLY

HBO7 SEAT SUPPORT - W4L19930
(x1) 1"x2 7/8"x37 1/2" (24x72x952)

QTY

PART

NUMBER

DESCRIPTION

H100088

SCREW PFH 8x1-1/8

H100398

T-NUT 1/4 BLK

H100405

WASHER LOCK EXT 6x15 BLK

NN N

H101174

BOLT WH 1/4x4 1/4 BLK

INSTALL T-NUTS IN WOOD FIRST

PILOT HOLES
UPWARD

HBO7 (x1) —|

088 (x4)
SCREW -1 1/8"

51

398 (x2)
T-NUT - 1/4"

405 (x2)
WASHER - 6x15

1174 (x2)
BOLT - 4 1/4"




STEP 24 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

H100398 |T-NUT 1/4 BLK
H100405 |WASHER LOCK EXT 6x15 BLK
H100800 |BOLT WH 1/4x3 BLK

o o o

—_

—_

OG12 TABLE SUPPORT - W4L20975
(x1) 11/8"x3 1/4"x22 3/8" (30x84x567)

]

HR07 SUPPORT BLOCK - W4L20987
(x1) 1"x2 3/8"x3 1/4" (24x60x84)

—_

INSTALL T-NUTS IN WOOD FIRST

\
=)

@ o\ Y

@ ®

0G12 (x1)— ||

398 (x1) :
T-NUT-1/4"

800 (x1)
BOLT - 3"
HRO7 (x1)
405 (x1)

WASHER - 6x15

52



STEP 25 - FORT ASSEMBLY

° °
° o
° °
o
o

MJO1 FLOOR BOARD - W4L20988 M((':';(025) E/IZ;?)%R1219:2T)1/-2W(41|%2)<%%?<0547)
(x2) 5/8"x5"x21 1/2" (16x126x547)

o o
° °

MS04 FLOOR BOARD - W4L20989
(x6) 5/8"x3 3/4"x21 1/2" (16x96x547)

PART
QTY NUMBER DESCRIPTION
40 |H100086 |SCREW PFH 8x1-1/2

SPACE BOARDS EVENLY

MJO1 (x1)— ||

SCREW -1 1/2"

086 (x40) \“ |

MS04 (x3)

53

s

> @\ )




STEP 26 - FORT ASSEMBLY

HR03 BENCH SUPPORT - W4L20978
(x2) 1"x2 3/8"x9" (24x60x230)

o]
5

OR07 ANGLE BRACE - W4L20979
(x2) 11/8"x2 3/8"x10" (30x60x254)

QTY

PART
NUMBER

DESCRIPTION

H100398

T-NUT 1/4 BLK

H100405

WASHER LOCK EXT 6x15 BLK

H100487

LAG SCREW WH 1/4x2 BLK

H100488

BOLT WH 1/4x2 BLK

NDNNDIND OB

H101174

BOLT WH 1/4x4 1/4 BLK

INSTALL T-NUTS IN WOOD FIRST

398 (x4)
T-NUT - 1/4"

405 (x6)
WASHER - 6x15

HRO3 (x2)

ORO7 (x2)

1174 (x2)
BOLT -4 1/4"

488 (x2)
BOLT - 2"
487 (x2)
LAG SCREW - 2"

54




STEP 27 - FORT ASSEMBLY

\: —

PART
QTY NUMBER DESCRIPTION
22 |H100111 |SCREW PFH 8x2

HGO05 BENCH BOARD - W4L20983 ’
(x2) 1"x3 1/4"x21 5/8" (24x84x548)

HRO1 BENCH BOARD - W4L20984
‘ . . (x2) 1"x2 3/8"x21 5/8" (24x60x548)

HG06 BENCH BOARD - W4L20985
(x2) 1"x3 1/4"x21 5/8" (24x84x548)

SPACE BOARDS EVENLY

HGO5 (x2) |
HRO1 (x2) |
HGO6 (x2)

111 (x22)
SCREW - 2"




PART

STEP 28 - FORT ASSEMBLY
aTyY |\ GeAER DESCRIPTION
“ ” 12 |H100111 | SCREW PFH 8x2

HGO03 TABLE SUPPORT - W4L20976 H100398 |T-NUT 1/4 BLK
(x1) 1"x31/4"x12 3/8" (24x84x313)  Hyo1 TABLE BOARD - W4L20986 H100405 |WASHER LOCK EXT 6x15 BLK
(x1) 175 5/8"x21 5/8" (24x144x548) H100406 |BOLT WH 1/4x1 1/2 BLK
’° ‘ H100488 |BOLT WH 1/4x2 BLK
HG06 BENCH BOARD - W4L20985

b : 0004 TABLE SUPPORT - W4L20977
(x2) 1"x31/4"x21 5/8" (24x84x548) ™ 1) 1'4/g"x1 1/8"x12 3/8" (30x30x313)

NN~

INSTALL T-NUTS IN WOOD FIRST

111 (x12) AN
SCREW - 2"

HGO06 (x2)
HJO1 (x1)

s
A

HGO3 (x1) T-NUT - 1/4"
N ALIGN PILOT HOLES

406 (x2)
BOLT -1 1/2"

405 (x2)
WASHER - 6x15

398 (x2)
T-NUT - 1/4"

488 (x2)
BOLT - 2"

405 (x2)
WASHER - 6x15




STEP 29 - FORT ASSEMBLY

L
]

PART

QTY NUMBER DESCRIPTION
16 |H100202 |SCREW PWH 8x5/8 BLK
4 |H100382 |SCREW PFH 8x1 3/4 BLK

{7

WP02 WALL PANEL - W2A04239
(x2) 15/8"x18 3/4"x40" (36x410x1230)

W

A4M04561 BRACKET

4 INSIDE VIEW
4561
BRACKET
o | o . B
e s 1%

i
|

\V/

202 (x16)
SCREW - 5/8"

4561 (x4) -
BRACKET ‘?

382 (x4)
SCREW - 1 3/4"




STEP 30 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

H100391 |SCREW PFH 8x2 BLK

H100398 |T-NUT 1/4 BLK

H100405 |WASHER LOCK EXT 6x15 BLK

H101026 |BOLT WH 1/4x1-3/4 BLK

S [ O NG R

WP07 BENCH BACK - W2A04240 H101376 |BOLT WH 1/4x2 3/4 BLK

(x1) 11/8"x117/8"x24 1/4" (28x301x610)

OR08 SUPPORT BLOCK - W4L20996
(x1) 11/8"x2 3/8"x5 3/4" (30x60x145)

INSTALL T-NUTS IN WOOD FIRST

398 (x4)
T-NUT - 1/4" K

WPO07 (x1)

405 (x4)
WASHER - 6x15

026 (x3)
BOLT - 1-3/4"

391 (x1)
SCREW - 2"

ORO08 (x1)

1376 (x1)
BOLT - 2 3/4"

58



STEP 31 - FOR

T ASSEMBLY

L
]

WP02 WALL PANEL - W2A04239
(x1) 15/8"x18 3/4"x40" (36x410x1230)

PART
QTY NUMBER DESCRIPTION
8 |H100202 |SCREW PWH 8x5/8 BLK
2 |H100382 |SCREW PFH 8x1 3/4 BLK

A4M04561 BRACKET

(x2)

INSIDE VIEW

4561
BRACKET

1

4561 (x2)
BRACKET

202 (x8)

382 (x2)
SCREW - 1 3/4"

59

—

g

i

\

T

WPO02 (x1)

\

© o

/a ©

\




STEP 32 - FORT ASSEMBLY

PART

QTY | NUMBER

DESCRIPTION

H100391

SCREW PFH 8x2 BLK

H100398

T-NUT 1/4 BLK

H100405

WASHER LOCK EXT 6x15 BLK

H101026
WP07 BENCH BACK - W2A04240

BOLT WH 1/4x1-3/4 BLK

S [ O NG R

BOLT WH 1/4x2 3/4 BLK

H101376
(x1) 11/8"x11 7/8"x24 1/4" (28x301x610)

OR09 SUPPORT BLOCK - W4L21006
(x1) 11/8"x2 3/8"x5 3/4" (30x60x145)

INSTALL T-NUTS IN WOOD FIRST

G

[d]

398 (x4)
T-NUT - 1/4"

405 (x4)
WASHER - 6x15

026 (x3)
BOLT - 1-3/4"

J< WPO7 (x1)
\ -

C

391 (x1)
SCREW - 2"

ORO09 (x1)

[o

60

0 BOLT - 2 3/4"

/

1376 (x1)




STEP 33 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION
’ ’ ’ ’ 10 |H100086 |SCREW PFH 8x1-1/2

MG06 COUNTER TOP - W4L20997
(x1) 5/8"x3 1/4"x35 1/8" (16x84x891)

MGO7 COUNTER TOP - W4L20998
(x1) 5/8"x3 1/4"x35 1/2" (16x84x903)

086 (x10) =
SCREW-11/2" ] o
| .




STEP 34 - FOR

L
]

T ASSEMBLY

WP02 WALL PANEL - W2A04239

(x1) 15/8"x18 3/4"x40" (36x410x1230)

A4M04561 BRACKET
(x2)

PART
QTY NUMBER DESCRIPTION
8 |H100202 |SCREW PWH 8x5/8 BLK
2 |H100382 |SCREW PFH 8x1 3/4 BLK

INSIDE VIEW

4561 (x2)
BRACKET

Eij e
| 4
[

s

5202 (x8)

'iﬁi' || SCREW - 5/8"
1]

T

e .

T WPO02 (x1)

N
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

S/

62

382 (x2)
SCREW - 1 3/4"




STEP 35 - FORT ASSEMBLY

A6P00024 FAUCET KIT
(x1)

QTY

PART
NUMBER

DESCRIPTION

H100086

SCREW PFH 8x1-1/2

PLACE AS DESIRED

63

086 (x2)
SCREW - 1 1/2"

024 (x1)
FAUCET KIT



STEP 36 - FORT ASSEMBLY

A6P00032 SURFACE MOUNT
(x1) BASIN

QTY

PART
NUMBER

DESCRIPTION

H100128

SCREW PWH 8x5/8

PLACE AS DESIRED

128 (x2)
SCREW - 5/8

032 (x1)
SURFACE MOUNT BASIN




DESCRIPTION

PART
NUMBER

H100088 |SCREW PFH 8x1-1/8

QTY

4

STEP 37 - FORT ASSEMBLY

A6P00025 STOVE KIT

(x1)

PLACE AS DESIRED

088 (x4)

SCREW -1 1/8"

STOVE KIT

65



=
o
T
o |«
o =
(SRNF-
¢ T
E_._l
o o
=
i
o
(@]
175}
El<
T
2L ¢
o
s 2
2 T
>
= | <
(¢

STEP 38 - FORT ASSEMBLY

A6P00069 FRUIT BASKET KIT

(x1)

PLACE AS DESIRED

SCREW PFH 8x1/2

124 (x4)
FRUIT BASKET KIT

069 (x1)

66



=z |Xx
o a
= |«
a =
& |5
@ |2
w o
o o
=
w
o
(@]
n
&l
-
228
o
s 2
2 T
>
= | <
(¢

STEP 39 - FORT ASSEMBLY

7

1)

(x1) 15/8"x18 3/4"x40" (36x446x1022)

WP08 WALL PANEL - W2A04248

¥,
W

/
\\
v/
) T4
K

()

5

L

WPO08 (x1)

INSIDE VIEW
E_ L

200 (x2)

SCREW -1 1/2"

67



STEP 40 - FORT ASSEMBLY

WP04 WALL PANEL - W2A04242
(x2) 1"x16 1/8"x23 1/4" (24x410x589)

QTY

PART
NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1-1/2 BLK

- )i

=~ 1] fe
bd \ N/ &J
WP04

[l o
;EQ)’\_E

200 (x4)
SCREW -1 1/2"

/

VN
[
|
/
200 (x4)

SCREW -1 1/2"

68




STEP 41 - FORT ASSEMBLY

WP05 WALL PANEL - W2A04243
(x2) 1"x8 3/8"x39 1/8" (24x214x1022)

QTY

PART
NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1-1/2 BLK

T
200 (x4) / \

SCREW -1 1/2"

N
~

200 (x4)
SCREW -1 1/2"




STEP 42 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION
NS 8 |H100200 |SCREW PFH 8x1-1/2 BLK
’ 1 |H100398 |T-NUT 1/4 BLK
TOP
%% — : 1 |H100405 |WASHER LOCK EXT 6x15 BLK
, : 1 |H101026 |BOLT WH 1/4x1-3/4 BLK

WP03 WALL PANEL - W2A04241
(x1) 13/8"x17 1/2"x40 1/4" (36x446x1022)

WP06 WALL PANEL - W2A04244
(x1) 1"x11 3/8"x17 1/2" (24x346x444)

INSTALL T-NUT IN WOOD FIRST

200 (x6)
SCREW -1 1/2"

398 (x1)
T-NUT - 1/4"
WPO06 (x1)

WPO03 (x1)

BOLT - 1-3/4"

405 (x1)
WASHER - 6x15

200 (x2)
SCREW -1 1/2"

70



STEP 43 - FORT ASSEMBLY

o

b

=

i

5

MRO02 PICKET - W4L21004
(x8) 5/8"x2 3/8"x26" (16x60x660)

:

i

P
9

2|
9

i

T
EICTEE

A6P00410 PICKET PAL

(x1)

PART
QTY NUMBER DESCRIPTION
32 |H100088 |SCREW PFH 8x1-1/8

4 INSIDE VIEW A USE A6P00410 PICKET PAL

FOR SPACING

21/2in —w |a—

[65 mm]

< S
[Fe—= [e = O O

<

088 (x32)
SCREW - 1 1/8"
FLUSH

BOTH SIDES

7

= e ® oo ..b \.«/1 ‘
L] ) -
\__ EVENLYSPACED  ,  MRO2(xg)—. %




DESCRIPTION

PART
NUMBER

H100088 |SCREW PFH 8x1-1/8

QTyY
40

STEP 44 - FORT ASSEMBLY

(x10) 5/8"x2 3/8"x26" (16x60x660)

MRO02 PICKET - W4L21004

=

\

Kjz® o/ scss

- N

ﬁ E= ,Eﬂnn,@ g

= 5T |E 37,8
cE | E :

2[ 0 ® =
'k ol
| B 3 >
n 7 7 =
- ! § = |
| _l 011 |
ﬁ ~ — |
N 4

088 (x40) —

SCREW -1 1/8"

FLUSH
BOTH SIDES

72



STEP 45 - FORT ASSEMBLY

GP01 GABEL PANEL - W2A04245
(x1) 1"x16 3/8"x53 5/8" (24x414x1362)

A100322 PLASTIC
(x1) SUNBURST

QTY

PART
NUMBER

DESCRIPTION

H100128

SCREW PWH 8x5/8

H100397

BOLT WH 1/4x1-1/4 BLK

H100398

T-NUT 1/4 BLK

NN N

H100405

WASHER LOCK EXT 6x15 BLK

INSTALL T-NUTS IN WOOD FIRST

73

PLASTIC SUNBURST

128 (x4)
a7 SCREW-58

USING AN

1/8" [3 mm] DRILL BIT,

DRILL PILOT HOLES THROUGH
SUNBURST WHERE SHOWN. (4 PLCS)

GPO1 (x1)

T-NUT

397 (x2)
BOLT-11/4"

405 (x2)
WASHER - 6x15

398 (x2)

-1/4"




STEP 46 - FORT ASSEMBLY

PART
QTY NUMBER DESCRIPTION
4 H100128 |SCREW PWH 8x5/8
2 H100397 |BOLT WH 1/4x1-1/4 BLK
2 H100398 |T-NUT 1/4 BLK
2 H100405 |WASHER LOCK EXT 6x15 BLK
GP01 GABEL PANEL - W2A04245 : /
(x1) 1"x16 3/8"x53 5/8" (24x414x1362) %
A100322 PLASTIC
(x1) SUNBURST
INSTALL T-NUTS IN WOOD FIRST
322 (x1)
PLASTIC SUNBURST

128 (x4)
SCREW - 5/8

USING AN 1/8" [3 mm] DRILL BIT,
DRILL PILOT HOLES THROUGH
SUNBURST WHERE SHOWN. (4 PLCS)

397 (x2)
BOLT -11/4"

WASHER - 6x15

398 (x2) /

T-NUT - 1/4"




STEP 47 - FORT ASSEMBLY

RP02 ROOF PANEL - W2A04247
(x2) 13/8"x10"x44 3/4" (35x253x1137)

PART
QTY NUMBER DESCRIPTION

8 |H100128 |SCREW PWH 8x5/8

(/ SIDE VIEW

|

|

|

|

|

|

‘ .

L CORRECT PANEL PLACEMENT
AN

USING AN 1/8" [3 mm] DRILL BIT,
DRILL PILOT HOLES THROUGH
SUNBURST WHERE SHOWN. (8 PLCS)

= \
/ X
128 (x8) (
SCREW - 5/8 |
/
— /

75



STEP 48 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION

12 |H100089 |SCREW PFH 8x1-3/4

4 |H100128 |SCREW PWH 8x5/8

RP01 ROOF PANEL - W2A04246
(x4) 13/8"x19 3/8"x46 3/4" (35x370x1137)

USING AN 1/8" [3 mm] DRILL BIT,
DRILL PILOT HOLES THROUGH
SUNBURST WHERE SHOWN. (4 PLCS)

128 (x4)
SCREW - 5/8 @
{
—
_ 7
&

_—
//
_

089 (x12)
SCREW - 1 3/4"

76



STEP 49 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION
2 |H100382 |SCREW PFH 8x1 3/4 BLK

EB10 MOUNTING BLOCK - W4L21007
(x1) 13/8"x3"x4 3/4" (36x76x120)

A100107 STEERING WHEEL
(x1)

STEERING WHEEL (x1)
INCLUDED IN KIT

382 (x2)
SCREW - 1 3/4" x[

WASHER (x1)
INCLUDED IN KIT

LAG (x1)
INCLUDED IN KIT

PLASTIC CAP (x1)
INCLUDED IN KIT

7



STEP 50 - FORT ASSEMBLY

(x1)

EB10 MOUNTING BLOCK - W4L21007
(x1) 13/8"x3"x4 3/4" (36x76x120)

PART

QTY NUMBER DESCRIPTION
2 |H100382 |SCREW PFH 8x1 3/4 BLK
2 |H100087 |SCREW PFH 8x1-1/4

087 (x2)
SCREW - 1-1/4"

EB10 (x1)

382 (x2)
SCREW -1 3/4"

78




STEP 51 - FORT ASSEMBLY PART

QTY NUMBER DESCRIPTION
2 |H100072 |T-NUT 1/4
4 |H100138 |WASHER LOCK EXT 6x15
2 |H100142 |BOLT WH 1/4x1-1/4
2 |H100145 |LAG SCREW WH 1/4x1-1/2

A6P00303 HAND GRIP
(x2) YELLOW

INSTALL T-NUTS IN WOOD FIRST

072 (x2)
T-NUT - 1/4"

138 (x4)
WASHER - 6x15

142 (x2)
BOLT WH - 1-1/4"

303 (x2) X
HAND GRIP YELLOW

145 (x2)
LAG SCREW - 1 1/2"

79



STEP 52 - FORT ASSEMBLY

A6P00303 HAND GRIP
(x2) YELLOW

PART

QTY NUMBER DESCRIPTION
4 |H100072 |T-NUT 1/4
4 |H100138 |WASHER LOCK EXT 6x15
4 |H100143 |BOLT WH 1/4x1-1/2

INSTALL T-NUTS IN WOOD FIRST

138 (x4)
WASHER - 6x15

143 (x4)
BOLT 1/4x1-1/2"

303 (x2)

HAND GRIP YELLOW - /

072 (x4)
gT-NUT -1/4"

80




STEP 53 - FORT ASSEMBLY

2

s
=

% ) o Q
2 2 FZ

@

ROCKWALL ASSEMBLY

PART

QTY | NUMBER

DESCRIPTION

2 |H100405 |WASHER LOCK EXT 6x15 BLK

2 |H101026 |BOLT WH 1/4x1-3/4 BLK

026 (x2)
BOLT - 1-3/4"

405 (x2)
“ (. WASHER - 6x15

ROCKWALL ASSEMBLY

81



STEP 54 - FORT ASSEMBLY PART

NUMBER DESCRIPTION

2 |H100008 |BOLT WH 5/16x1
2 |H100074 |T-NUT 5/16

A6P00525 §' BLOW MOLDED
(x1) SLIDE - GREEN

CENTER SLIDE IN OPENING USING DIMENSIONS SHOWN.
USING SLIDE AS A TEMPLATE, DRILL (2) 3/8" [10mm] HOLES
THRU DECK FOR HARDWARE.

1L,

3 1/4in
[84 mm]

008 (x2)
BOLT - 5/16x1"

T-NUT - 5/16"

525 (x1)
8' BLOW MOLDED SLIDE - GREEN

82



PART

STEP 55 - FORT ASSEMBLY

N QTY |\ MBER DESCRIPTION
@ 4 H100379 | T-NUT 5/16 BLK
h Al 4 H100477 |WASHER SPLIT 5/16 BLK
4 H100478 |WASHER FLAT 8x27 BLK
4 H100498 |BOLT HEX 5/16x1-1/2 - BLK
INSTALL T-NUTS IN WOOD FIRST
379 (x4) 478 (x4)
T-NUT - 5/16" WASHER - 8x27

477 (x4)
WASHER - 5/16

498 (x4)
BOLT -1 1/2"

SWINGBEAM ASSEMBLY

83



STEP 56 - FORT ASSEMBLY

A100069 QUICK LINK
A6P00054 SWING SEAT (x6)
o2) QREEN 25" A6P00((:(31¢; TRAPEZE YELLOW
, =
A100083 ROPE-CHAIN
(x2) GREEN 33"
)
A100087 ROPE-CHAIN
(x4) GREEN 51.25"
WHEN HANGING YOUR SWINGS, ITIS REQUIRED TOONLYTRIM (77777~~~ "7 777 7777
AROUND THE SPECIFIC CHAIN LOOP THAT ALLOWS THE BOTTOM OF
THE SWING SEAT, (WHEN SITTING ON IT) TO BE NO LOWER THEN
(35cm) 13 7/8 INCHES FROM THE GROUND.
~QUICK LINK

%WG CHAIN

INSERT CHAIN INTO
QUICK LINK

TIGHTEN
QUICK LINK

087 (x4)
ROPE-CHAIN GREEN 51.25"

083 (x2)
ROPE-CHAIN GREEN 33"

- 'w°
(Rasivan
| O —
034 (x1)
TRAPEZE YELLOW

069 (x6)
QUICK LINK

054 (x2)

SWING SEAT GREEN 22"

84



STEP 57 - FORT ASSEMBLY

A100164 BYD ID TAG
(x1) (LARGE)

QTY

PART
NUMBER

DESCRIPTION

H100202 |SCREW PWH 8x5/8 BLK

85

164 (x1)

BYD ID TAG (LARGE)




STEP 58 - FORT ASSEMBLY

PART

aTyY |\ GeAER DESCRIPTION
6 H100379 |T-NUT 5/16 BLK
2 H100407 |BOLT WH 5/16x1 1/2 BLK
M 4 H100459 |BOLT WH 5/16x1 1/4 BLK
© ~
A100178 AUGER GROUND V
(x6) STAKE
TWIST GROUND STAKE INTO GROUND WHERE
SHOWN.
USING GROUND STAKE AS A GUIDE, DRILL (1)
3/8" [10 mm] HOLE FOR HARDWARE.
%
P50
¢g¢/‘//¢\¢ 379 (x2)
SRS, TNUT - 56"
agk//;qﬁﬁ!%iﬁ!%ﬂ‘/ﬁk'
KRR A /
Z QA
NP ¢ N
< SI &35 //4¢/‘/
NS ~4.....=§§%%§E%5§=§?%=3%55j§ BOLT 1 172"
I SNt

/@\\
G
/
\ /
178 (x4)§\ T/

AUGER GROUND STAKE

|I AUGER GROUND

459 (x4)
BOLT -1 1/4"

86

178 (x2)
STAKE






